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CUSTOMER NAME: Ningbo Lepin Network Equipment Co., Ltd 

ADDRESS: Huangjiabu Industrial Park, Yuyao, Zhejiang 

 

The test results were transferred from report No.: SM130405130 dated: Apr. 12, 2013 issued by SGS. 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : Wire mesh cable tray 

Manufacturer : Ningbo Lepin Network Equipment Co., Ltd 

Test Required : Tensile Test, Coating Thickness Test,  

Test for SWL of cable tray lengths and cable ladder lengths mounted in 

the horizontal plane running horizontally on a single span installation 

Date of Receipt  : Apr 02, 2013 

Testing Start Date  : Apr 02, 2013 

Testing End Date : Apr 12, 2013 

Test result(s)    : For further details, please refer to the following page(s) 

 

 
Signed for 
SGS-CSTC Standards Technical  
Services （Shanghai）Co., Ltd. 

 
Kelly Shi 

Authorized signatory 



 

 

 

 

 

 
TEST REPORT 

No.   : SHIN1412051398ML 

Date : Dec 09, 2014 

Page: 2 of  5 

 

 

1.Tensile Test: 

Test Method: Per client’s requirement 

Step 1. Fix the sample on the test equipment; 

Step 2. Drawing at the certain rate until the sample was broken; 

Step 3. Check the location of fracture and write down the force. 

Test Result(s): 

Sample Broken force (kN) Location of fracture 

1# 7.19 Base metal 
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2．Coating thickness test： 

Test method：GB/T 6462-2005 

Sample Result（µm） Avg. (µm) 

1# 43.3 43.1 43.1 42.3 44.1 43.2 

 

 
Fig.1 Coating thickness of sample 1#  200X 

Base Metal 
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3.Test for SWL of cable tray lengths and cable ladder lengths mounted in the horizontal plane running 

horizontally on a single span installation 

Test Conducted: BS EN 61537:2007 Cable management - Cable tray systems and cable ladder 

systems Clause 10.4 Test for SWL of cable tray lengths and cable ladder lengths mounted in the 

horizontal plane running horizontally on a single span installation 

 

Test result: 

Test condition Requirement Result Verdict 

The practical mid-span deflection shall 

not exceed 1/100th of the span 
9.83mm P 

The transverse deflection shall not 

exceed 1/20th of the width of the 

sample 

3.81mm P Load at SWL 

The sample shall still ensure reliable 

support to any cable 

The sample ensured reliable 

support to any cable 
P 

Load 

increased at 

1.7 times SWL 

The sample shall sustain the increased 

loading without collapsing 

The sample sustained the 

increased loading without 

collapsing 

P 

Remark 

Nominal dimension: 1200×400×50 (Length×width×height, unit: mm)  

Test span: 1000mm 

SWL: 941N/m 

P: Test project accord with the standard. 

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) 

tested. 
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Sample photos 

  

1# 2# 

The test report is an English version of report No.: SM130405132 dated: Apr. 12, 2013 issued by SGS. 

******** End of report******** 
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